
# Item Description Qty 

1 44096 100 OHM RTD PROBE 38" WIRE 1 

2 PL56343 RTD SUPPORT BRACKET 1 

3 SE68621 ALTERNA TOUCH SCREEN BOARD (LCD) WITH  HOUSING 1 

4 SE68609 FILTER SUPPORT HOUSING 1 

5 21231 CARDBOARD AIR FILTER 20" X 16" X 1" 1 

6 SE68610 FILTER SUPPORT 1 

7 SE68537 FRONT PANEL ASSEMBLY 1 

8 SE68544 REPLACEMENT GLASS FRONT PANEL 5'' X 17 7/8'' 1 

9 PL68545 GLASS RETAINER 1 

10 30417 BLACK HEX NUT #8-32 6 

11 30572 RETRACTABLE LATCH HANDLE (BLACK) 2 

12 SE68561 HEAT EXCHANGER CLEANING TRAP ASSEMBLY 1 

13 AC06900 BLACK 1/2'' ROUND X 9' GASKET KIT WITH ADHESIVE 1 

14 30484 WING NUT 1/4-20 2 

15 SE24008-02 ALTERNA CAST IRON DOOR WITH HANDLE 1 

16 OA11400 SILICONE AND 3/4" X 8' GASKET KIT 1 

17 SE51352 REPLACEMENT GLASS WITH GASKET 10 7/8" X 13 1/8" 1 

18 AC06400 3/4" (FLAT) X 6' BLACK SELF-ADHESIVE GLASS GASKET KIT 1 

19 PL58650 GLASS TRIM 2 

20 PL58651 GLASS RETAINER 4 

21 30124 SCREW #8 - 32 X 5/16'' TRUSS QUADREX ZINC 4 

22 PL58611 ALTERNA DOOR HANDLE 1 

23 30429 3/8'' NICKEL COIL HANDLE 1 

24 30067 SET SCREW 3/8-24 x 1 1/2" 1 

25 30482 3/8-24 ZINC NUT 1 

26 30487 DOOR HANDLE PIVOT 1 

27 30415 HANDLE SPACER 1 

28 30694 BOLT HEX 3/8-24 X 1 1/2" ZINC 1 

29 30100 BLACK HEX NUT 1/4 - 20 1 

30 30128 SOCKET SET SCREW 1/4"-20 X 1 1/4" 1 

31 SE68510 BURN POT ASSEMBLY 1 

32 SE68506 BURN POT SUPPORT 1 

33 44146 IGNITER TUBE 1 

34 SE44132 IGNITOR ASSEMBLY 120V  300W 1 

35 30093 BOLT 1/4-20 X 3/4" HEX GRADE 5 2 

36 PL68593 SCREW ACCESS PLATE 1 

37 SE68601 CLEANING TRAP ASSEMBLY 1 

38 AC06815 BLACK GASKET AND SILICONE KIT 3/16'' X 5' 1 



# Item Description Qty 

39 30485 WING NUT 1/4-20 X 1/2'' ZINC PLATTED 1 

40 PL67175 BAFFLE LATCH 1 

41 PL68582 BAFFLE 1 

42 SE68504 ASH DRAWER ASSEMBLY 1 

43 SE68571 ASH DRAWER ACCESS ASSEMBLY 1 

44 AC06000 SILICONE AND 1/2" X 8' BLACK DOOR GASKET REPLACEMENT KIT 1 

45 30168 HINGE PIN 5/16 DIA. X 1 1/4" LONG 2 

46 30416 WING NUT 3/8"-16 1 

47 SE68536 FRONT CANINET FRAME 1 

48 PL68542 DECORATIVE MOULDING 1 

49 PL68525 EXHAUST SEALING PLATE 1 

50 SE68551 RIGHT PANEL ASSEMBLY 1 

51 PL68556 ELECTRIC UNIT COVER 1 

52 SE68574 LEFT PANEL ASSEMBLY ALTERNA 1 

53 SE68547 RIGHT SIDE ASSEMBLY 1 

54 SE68548 LEFT SIDE ASSEMBLY 1 

55 SE68524 REAR FRAME ASSEMBLY 1 

56 PL68550 TOP 1 

57 21438 COMBUSTION BLOWER GASKET 1 

58 49650 AIR INTAKE PIPE ALUMINUM 1 PLI 15'' 1 

59 21400 COMBUSTION FAN GASKET 2 

60 SE44147 AXIAL BLOWER ASSEMBLY 115V 9W  92 X 92 X 38 1 

61 30777 PLASTIC BACKDRAFT DAMPER ASSEMBLY 1 

62 SE44144 EXHAUST BLOWER ASSEMBLY 1 

63 30220 FLANGED LOCKNUT 1/4-20 1 

64 30029 CUTTING THREAD SCREW 10-24 TYPE "F" X 3/8"  HEX WASHER 1 

65 21392 EXHAUST ADAPTER GASKET 1 

66 30762 VENT ADAPTER SECURE CLAMP 1 

67 SE68597 EXHAUST PIPE ASSEMBLY 1 

68 SE68568 CLEANING TRAP ASSEMBLY 1 

69 44183 EXHAUST RTD SENSOR 1 

70 21418 RTD GASKET 1 

71 30131 BLACK METAL SCREW #10 X 1/2" TYPE "A" PAN QUADREX 2 

72 PL68605 SUPPORT EXHAUST TRAP 1 

73 30026 THREAD CUTTING SCREW 10-24 F 5/8"  HEX WASHER HEAD 2 

74 SE68527 SCREW TUBE ASSEMBLY 1 

75 21435 SCREW TUBE BACK PANEL GASKET 1 

76 44059 THERMODISC 36T11 L250-25 AUTOMATIC 1 

77 30080 METAL SCREW #6 X 1/4 TYPE B PAN PHILLIPS 2 

78 21434 SCREW TUBE GASKET 1 

79 24271 AUGER SUPPORT 1 

80 30507 BLACK TORX SCREW WITH FLAT HEAD TYPE F 1/4-20 X 1-1/2" 2 



# Item Description Qty 

81 SE68532 HOPPER ASSEMBLY 1 

82 PL68615 HOPPER LID 1 

83 44098 HOPPER LID SAFETY SWITCH 1 

84 PL68623 PROGRAMMED I/O PC BOARD 1 

85 PL44170 PRESSURE SENSOR 1 

86 30408 ELECTRONIC BOARD CLIP 6 

87 44013 FUSE 7.5A / 250V / 1/4" DIA. X 1 1/4'' LONG 1 

88 44151 FUSE 5A / 250V  (5 X 20) F1-CONV F5-EXHAUST F6-ACC 2 

89 44150 FUSE 3A / 250V  (5 X 20) F4-AUGER & DC IEC CONNECTOR 4 

90 SE68539 HOUSING AND FAN ASSEMBLY WITH CONTROLS 1 

91 SE68600 BLOWER ASSEMBLY 1 

92 51047 BLOWER HOUSING G-10 DCT (100-10T DD 0.50 PP) 1 

93 51038 1/2 HP 4 SPEED MOTOR FOR G-10 DD 1 

94 PL68607 PANEL CAP 1 

95 PL68588 POWER BOX TOP PLATE 1 

96 99999 BUILD TO ORDER 1 

97 PL68533 ROTARY VALVE CASE 1 

98 44182 TRIAC BOARD 1 

99 60368 TRANSFORMER 120 V/24 V 40 VA 1 

100 60224 ELECTRICAL ELEMENT WIRE 2 

101 44137 FUSE 1A / 250V / 1/4" DIA. X 1 1/4'' LONG 1 

102 44136 FUSE 12A / 250V / 1/4" DIA.  X 1 1/4'' LONG 1 

103 44126 GEAR MOTOR FOR PELLET STOVE 2.4 RPM 2 

104 30092 BOLT 5/16''-18 X 3/4" HEX GRADE 5 3 

105 24033 ROTARY VALVE 1 

106 21436 ROTARY VALVE GASKET 1 

107 24032 AUGER 1 

108 21435 SCREW TUBE BACK PANEL GASKET 1 

109 PL68592 SCREW BACK SUPPORT PLATE 1 

110 SE68585 CONTROL BOARD WITH HOUSING 1 

111 60361 BLOWER BOX HARNESS 1 

112 60362 INNER CABINET COMPONANT WIRE HARNESS 1 

113 60327 JUNCTION WIRE MAIN CONTROL BOARD TO LCD 1 

114 60363 5'' COMMUNICATION WIRE - 4 CONDUCTOR 1 

115 60364 60'' COMMUNICATION WIRE - 4 -6 CONDUCTOR 1 

116 60365 60'' COMMUNICATION WIRE - 8 CONDUCTOR 1 




